

## Certificate Of Analysis

**Product No.** B604383  
**Product Name:** Latex beads,polystyrene  
**CAS NO.** 9003-53-6  
**Lot No.**  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
DIAMETER	1-1.9
SOLID CONTENT	4.5-5.5
APPEARANCE	White suspension

